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TS T0S GOST GOST
0C Test Resulis Resulis
2016 5781 JH008:20.
The ratio of the step of the ribs to
the widih of the ribs, t'b
. 5,62:5,52: i
for 10 mm diameter 527 - - Congply Class B50UC with a diameter of 12 mm, heat number 10037474, 10037218, 10011176
590,503, GOST TS 708
iy 705,93 B
for 16 mm diameter 531 - - Conply Test Product Requirements Test Product Requirements . L
31 , - . - - — - - - - . - Complies (does net comply) with
- 537 480 Mo, Measured indicator of wested product Units Wame of regulatory and technical MNormative value of Name of regulatory and technical Normative value of Test results (value of indicator) regulatoey and technical documentation
for 32 mm diameter - - 4; - - Conply documentation (section, paragraph) documentation (section, parsgraph) indicators
= 1,06 = 105 = 1,07
Ovality, (dmax - dmin), mm The height of the transverse ribs, b mm 03618 108 - 1,17 - 1,14 Comply
Sor 10 mum diameter 0.22:0.19: R B 12 Congly TS T08:2016 115 - 106 = 1,09
0,20 - . 7422/ wble® T3
for 16 mm dinmeter 005, 102: P Steg of transverse ribs, ¢ e :-;‘;-ﬂ aml44 13- Comply
s disme 5 - - = omply S 71 =74
083 GOST P 52554 TR
125:119: - . 345 = 367 =3,
;s = = - - o 3 The tofal disance between the ends of the ranmverse edges, pot 5 able 2 .
for 32 mm diameter 121 =24 Conply o mm GOST 34028 o ! 5 Comply
Weight 1 pmrod, ke pEZ11 ftable 2 el
for 10 dismeter 05 0@S: 0. | 0S80 0w Relmtoe cohing een. w2 . 87082016 ) s Comls
mm - - y ative o ren, - 0056 7422 fuhie9 : 08D = 0 omply
0,654 ??:Iﬁ 0,653 4. table 0.087 = 0081 = 0,079
y 51-
for 16 dismeter 148-1.67 ’ 1480-166 C y 4 s
= : g 100 Comb vality (OB1), (dmax-dmin) =12 PR Comp
6380 - 6.288 - 6058~ £.060- ality (L), {dmas=dmin mim 16 AT = 051 = 0, omiply
for 32 mm dismeter A 593 - 6,68 - - Comply ’ 0,55 = 052 = 0,49
6,315 6,500 6,560
= L 554 =67
CrlF—m area of the rod, . o - GOST 34028 584 - 634 - 47 2
mm® The ratio of the step of the ribs 1o the width of the ribs, vh - 514 =3 6,34 - 591 - 391 Comply
783.796. | B9 | TAE- -~ e
for 10 diameter T o ; 73.8-832 Comply 5 - -
e 9.1 85,21 224 * Y Weight of 1 pem rod, kg (OM1 group) kgim GOST 53544 0,8340,541 E'::; - 3'232 - g:::i Comply
. 200.0:201.5: 18894~ 180,65 - 191,045 - i 5 2 [ ! ! y ’ o B0 °
for 16 mm dismeter 2011 213.06 207.0 1155 ComEly L le 1 & table 2 [ TS 708:2016 - 0,895
295, <13, 1! <2%,033 GOST 34028 R — 7314 table 7 - 1131
Sor 37 mum diameter 3010 - 300.0 Crossmsectionl aren af the rod, mm? 196 110115 58 106,22-115,75% - 1126 Comply
8037 AT i } - 114,0
Visual Contrel* GOST P 52544
for all diameters there are no cracks P — ) PEES N eracks of defects TS 708.2016 No cracks or defects are oK —
e O oK ox oK Comply Reinforcing sulace quality (for all diameters) GOST 14028 are allowed 13100 e : Comply
P57
Transversal rib slope angle
for 10 mm diameter 58:63:64 35°-T75° - Conply
for 16 mm diameter 63:64:63 35°-T75° - 35°-75°  Conply
for 32 mm diameter 59 :59 59 35°-T75° - Conply
Rib lateral face slope angle o
for 10 mm diameter 61 :55:57 =45° - Conply
for 16 mm diameter 60:-57:58 =45 - =45 Congply
for 32 mm diameter 56:54:52 =45 - Conply
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Chemical composition control: Pin specimens are taken fom the heat ladle are sent to the laboratory.
The chemucal composition results from the laboratory are checked against the chemical composition.
Temperature control: Heat outlet temperamure is specified. It is checked whether it is suitable for its

«NBGAY | SNR TYOéYthﬁfadZé 63\{7\
&1 LIPE YI | NTQM§+QU%QWWﬁuquI
1 dzNXzt dz6 dzy' dzé 3 dzy EIZStNEBdiE?\qi OS 3
tarih/ ler belirlenir. KFET PNXI PLE I NP

Fagure 8: Electric Arc Fumnace Temperansre Controi

Checking of the slag sample: The slag sample is taken while the heats are removed from the furnace.

. Yé f q f E ;/ ﬁ A N\N’ S T y é é t é YT@ collected slag samples are sent to the laboratory regularly on a weekly basis. The laboratery
| SeSaA

7 ~ L\ analyzes the slag sample calculates the slag base by detecting the Ca0. 510, and FeO ratos init. It is
GF N FTPYRIEY @I LIBI.BND e

Temperature control: After the heat mundish starts to flow, a temperamure measurement is made every

20 minutes from heat until the end of heat and it is checked whether these temperatures are suitable for
l the tundish heat temperatures.

Figure 10: CCM Controi Software
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A 1 dzNXzf dz6™
I\@Y S é S e *Id ns »flﬂ knmi After measuring the liquid steel temperanure at the overflow, it i

~ « checked whether !he inlet and ouﬂexvmperam.es pressure and discharge of mold and spray cooling
Il O P e f I water ¢ mply% nmglue
2\ b Controls for rods and pre oﬁlrr in rolling mills: According to the heat numbers of the billets, the heat to
e I LJ? f P N J:D the charging and stacking point of the fumace.

| R P y R I' y At Rolling Mill, instructions for charging. rolling, final product, monitoring and control of the furnace.
A v A Physical measurements, surface checks and crushing tests (according to the relevant std) of the samples
Sat SNA
AV

are taken from the shear tips are made and the values obtained are processed.
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The ratio of the step of the ribs to
the width of the ribs, tb
5.70

r 10 mm diameter Comply
for 16 mm diameter Comply
for 32 mm diameter 3 Comply
for 10 mm diameter 'J.Zlc.i:tsl.ﬂ <12 Comply
& 095:1,02 X T

N\Hzf dZ for 16 mm diameter 0.05 1.6 Comply

RQeney/testIer TSE for 32 e Ha 4| Comety
_ = & =1

Sf zl 0¢ \é l\él U dZ - NI | NP y R I Q S e' | . PR -J.E«l;iég.:q., oc\sc" Jﬂ\;c; co.ss).: =

R A u § B 1.:.)9 f I (0] % N\]‘ u ng | N\I | N\R | for 16 mm diameter 1'?]_51_';33 48-1.67 IN[J 1490-1.66  Comply

«EE%%S 1_ § 6 S O S 1_ 7\ é. S N N\B U A Y for 32 mm diameter 62 Bg_;ﬁ“ 93-6.68 56'.35530. 630)653“ Comply
& SNK VER& \Whd2Y dzy' 8 | € Py PN

0 783:796 73,79 73.8- e
jor 10 mm diameter 701 8321 824 738-832 Comply
Sar 16 mm diameter 2000 ‘Ll 188.94 10095 - l?!.ﬂ-‘_f_- Comply
201, 213.06 207.03 211,155 =
l I - cSuM 8\:.26» s-:!ssl-. -s.«:s].{s | Comsly
fprl T nglm- Wl L2 Nizy R mismme= @ |« |« | @ o
o
| ¢ NJ N N‘B u 7\ Y for 10 mm diameter 59:63:64 Comply
I\BP for 16 mm diameter 63:64:63 35°-75° | Comply
e S | f P y P NJ:D | f P y | onx 32 mm diameter 59:50:50 Comply
oQ X
AJ agg_% F O | f | 8 f | y P NI for 10 mm diameter . 61:55:57 Comply
8 for 16 mm diameter 60:57:58 245° Comply
N I S N‘y\ Y N K N N\I S y A NJ g S for 32 mm diameter 56:54:52 Comply

tutanak |Ie Iaboratuvara
31 YRSNAf A ND

@ TURKISH STANDARDS INSTITUTION



Akkuylbo D{ Tyo6l I G t NP2S&aA ToeAy al

5 2 y KarBklanabilirik $a G mNY S € A

- el

L )
NLo -\,
5o C

¥ TSEN i y &R MRGrBklanabilirliest

\/ GOST 0 | Yy B 2 MR&rBklanabilirlikesti



A

Akkuylb D{ TVYyOl | t N22SaA TeoeeAy al
- 02N 1dz8IF NJ hyléfP 5SySé { 2ydze mNJ

4o

MUAYENE - DENEY SONUCLARI  TEST RESULTS

DENEY ve KALIBRASYON MERKEZ] BASKANLIG] MAKINE LABORATUVART
HIF OF TSE TEST AND CALIERATION CENTER MAKINE LABORATORY

Cizelge-2 Mekanik Ozellikler

En biiyik Gekme Deneysel akea
Akma Kopma yiikte dayamimy/ dayanimy/
Dayammi | Uzamasi | toplam wrama | akma dayanimi | karakteristik
Numune (N/mm?) (%) - orani akma dayanmi
As (%) oram
Rese/Rosen
Ol I . . .
BS00C L0mm 2004551 533 25 14 18 07
BS00C [0mm 2004551 523 6 12 A7 09
BS00C [0mm- 2004551 534 5 39 16 07
Cizelge-3 Bilkme ve Ters Bikme Deneyi
Numune Agkdama Sonug

3 adet Numuneye U7 ileri 20 geri | Ciplak  gozle  yapilan  muayenede

BS0OC 10mm-2004551 | olmak iizere ileri geri egme deneyi | numuneler yizeyinde kinlma, catiama

Cizelge-4 Boyut, Kiitle ve Tolerans

Kiitle
Numune Cap kg/m Kesit Alam
mm e m
BS00C 10mm-2004551 0,6
B500C [0mm-2004551 10 0.606 8.5
B500C 10mm-2004551 0,602
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